HRSD James River SWIFT

November 3, 2020

James C. Bennett Jr., Section Chief

Drinking Water & Source Water Protection Branch
Source Water & UIC Section

1650 Arch Street

Philadelphia PA, 19103

Mail Code: 3WD22

Dear Mr. Bennett:

HRSD’s Sustainable Water Initiative for Tomorrow (SWIFT) is moving forward with its next significant
milestone: implementation of its first full-scale facility, a 16 million gallons per day (MGD) facility
located at the HRSD James River Treatment Facility. As a managed aquifer recharge program, HRSD
SWIFT will add advanced water treatment processes to up to five HRSD wastewater treatment facilities
to produce a highly treated water (SWIFT Water™) that meets drinking water standards and is
[...]
operations; helping to mitigate land subsidence, saltwater intrusion and bolster available
groundwater supply.

Appendix B describes testing procedures during full-scale MAR well installation.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

Pressures, temperatures and chemical characteristics of the native groundwater established
during the JR Test Well Program appear in Tables B-3, B-4 and B-5.

Table B-3: Fluid Pressure

Static Water Level Maximum Recharge Level (in feet Maximum
(fbg) of head at the wellhead) Recharge

pressure (PSI at
the wellhead)

Fluid Pressure

-108

+69.18

30

Table B-4: Fluid Temperature(s)

SWIFT Water Aquifer Zones
(°C) Upper Potomac (°C) Middle Potomac (°C)
Temperature 20 to 28 26.8 25.8

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



Table B-5: Native groundwater chemistry, test well at James River

Test Intervals

Analyte

pH

ORP*

Eh (corrected)®
Specific Conductivity
Temperature
Turbidity

Field Sulfide as S
Field Sulfate as SO,

Field Iron (ferrous as Fe %*)

Field Iron (total)
Aluminum, dissolved
Aluminum, total
Arsenic, dissolved
Arsenic, total

Iron, dissolved

Iron, total
Manganese, dissolved
Manganese, total
Magnesium, total
Potassium, total
Sodium, total
Calcium, total
Sulfate

Chloride

Alkalinity
Nitrate/Nitrite-N
Nitrate as N

Total Kjeldahl Nitrogen
Fluoride

Silica as SiO»

Silicon as Si

Units
standard units
mV

mV

us/cm

NTU

mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
ug/L

ug/L

mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L

72 HR CRT?

12/19/18

6.32
54.9
254.9
3113
20.27
1.51
0
58
0.22
0.91
<0.010
0.063
<1.00
<1.00
0.203
0.241
0.0217
0.0226
4.78
15.4
777
13.2
70.3
825
326
<0.01
<0.01
0.52
2.16
255
11.9

Packer Test 1
(398-524 fbg?)
5/2/19
6.76
-133.8
66.2
4635
25.97
1.63
0
70
2.35
2.04
<0.010
<0.010
0.25
0.24
2.49
2.45
0.0518
0.0504
6.71
19.6
970
19.8
90.6
1460
273
<0.01
<0.01
0.69
0.913
38.5
18.0

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov

Packer Test 2
(570-636 fbg)

5/6/19

7.71
-95
105

4088
23.57
2.12

69
231
2.01

0.014
0.014
<0.50
<0.50
2.74
2.79
0.0575
0.0581
6.93
19.6
979
20.7
91.6
1490
265
<0.01
<0.01
0.66
0.920
38.1
17.8

Packer Test 3
(735-790 fbg)

5/8/19
6.14
-70.3
129.7
5200’
26.77
5.53
0.04
106
1.35
1.7
<0.010
0.036
<0.50
<0.50
1.39
1.58
0.0527
0.0539
9.00
20.4
1060
25.4
119
1770
258
<0.01
<0.01
0.78
0.863
36.6
17.1

Packer Test 4
(960-1000 fbg)

5/10/19
7.20°
-108

92
6230
25.87
0.52

90
1.34
1.79

<0.010
<0.010
<0.50
<0.50
1.46
1.48
0.0533
0.0542
10.6
24.6
1240
29.6
126
1830
240
<0.01
<0.01
0.79
0.793
40.5
18.9

Packer Test 5
(1048-1122 fhg)

5/15/19
7.26
-103.2
96.8
6690’
25.8
0.43
0
104
2.07
2.22
<0.010
<0.010
0.27
0.27
2.07
2.05
0.0829
0.0852
15.8
29
1500
42.1
175
2290
222
<0.01
<0.01
0.92
0.601
394
18.4

Packer Test 6
(1240-1280 fbg)

5/20/19

7.62
-99.6
100.4
8700’
26.59
6.19
0.01
183
2.22
3.14
<0.010
<0.010
<0.50
<0.50
2.28
2.25
0.142
0.142
25.6
36.9
1930
63.8
275
3070
217
<0.01
<0.01
1.03
<0.500
33.9
15.8

Estimated Recharge
Chemistry?

1/6/15
7.2t07.8
NA
NA
NA
15to0 26

NA
NA
NA
NA
<0.04
<0.04
0.7
0.7
0.07
0.07
0.01
0.01
3.6
13
68
34
53
106
38
5.7
3.1
2.6
0.65
NE
NE

HRSD James River SWIFT

PMCL/ SMCL

6.5t08.5

0.1
0.1
10
10
0.3
0.3
0.05
0.05

250
250

10



Table B-5: Native groundwater chemistry, test well at James River

HRSD James River SWIFT

Test Intervals 72 HR CRT Packer Test 1 Packer Test 2 Packer Test 3 Packer Test 4 Packer Test 5 Packer Test6 | Estimated _Recharge PMCL/ SMCL
(398-524 fbg?) (570-636 fbg) (735-790 fbg) (960-1000 fbg) (1048-1122 fbg) (1240-1280 fbg) Chemistry?

Analyte Units 12/19/18 5/2/19 5/6/19 5/8/19 5/10/19 5/15/19 5/20/19 1/6/15

Dissolved organic carbon mg/L 0.16 0.13 0.11 <0.10 0.21 0.14 0.13 4

Total organic carbon mg/L 0.14 <0.10 <0.10 <0.10 <0.10 <0.10 <0.10 4

Total phosphorus mg/L 0.20 0.14 0.17 0.17 0.13 0.08 0.04 0.02

Orthophosphate as P mg/L 0.19 0.04 0.03 0.05 0.02 0.02 0.01 0.01

Total dissolved solids mg/L 1880 2990 3060 3470 3590 4460 5800 420

Total suspended solids mg/L 1.0 <1.0 <1.0 <1.0 <1.0 <1.0 1.8 0.05

Hardness, Total mg eq 52.6 77.1 80.2 100 118 170 265 99

Ammonia as N mg/L 0.44 0.56 0.54 0.60 0.61 0.86 0.91 0.52

BOD5 mg/L <2 <2 <2 <2 <2 <2 <2 1

cob mg/L <9.0 <12.0 <12.0 <12.0 <12.0 <15.0 <15.0 <10

Gross Alpha pCi/L 9.3 6.8 9.7 13 14 14 16 NE 15

Gross Beta pCi/L 15 16 23 27 27 28 30 NE

Ra 226 + Ra 228 pCi/L 1.1 ND ND 1.4 1.6 4.8 8.8 NE 5

Uranium ug/L <0.200 <0.100 <0.100 <0.100 <0.100 <0.100 <0.500 NE

Calculated species

lonic strength mol/L 0.047 0.07475 0.0765 0.08675 0.08975 0.1115 0.145 0.0105

lonic balance (Stuyfzand, 1993) % 43 5.5 5.7 9.3 2.8 2.3 3.6 6.6

Ca + Mg/Na + K meq/L ratio 0.028 0.025 0.027 0.031 0.029 0.052 0.063 0.597

Organic phosphorous mg/L 0.137 0.127 0.160 0.153 0.123 0.073 0.037 0.01

Organic nitrogen mg/L 0.08 0.13 0.12 0.18 0.18 0.06 0.12 2.08

Notes:
1CRT - constant rate test
2 fbg - feet below grade

3 Estimated Recharge Chemistry based on JRTP effluent sampling in January 2015 and 2019 and mathematical modeling to estimate chemistry of JR SWIFT Water.

4 ORP - oxidation/reduction potential

5Eh = ORP + 200 mV

5 Instrument issue, pH estimated using PHREEQC

7 Instrument issue, specific conductivity estimated by 1.5 x TDS

NA - Not applicable
ND — Non-detect
NM — Not measured
NE — Not estimated

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

HRSD will employ borehole geophysical logging techniques, step drawdown tests, and constant
rate aquifer tests to evaluate:

o Characteristics of confining units overlying the PAS.

« Hydraulic coefficients (skin coefficient, well losses, well efficiency, etc.) of each of the 10
MAR wells.

e The bulk transmissivity and storage coefficients for the PAS units screened by the MAR
wells.

Testing the PAS will include the following:
1) Measuring the static water level in each MAR and monitoring well.
2) Measuring pumping and recharge levels in each MAR and monitoring well.

3) Evaluating the physical and chemical characteristics of the PAS through geophysical
logging, water quality sampling, and collecting samples for radionuclide analysis.

HRSD conducted a thorough study of the PAS during the test well program referenced above;
therefore, coring, mineralogical analysis, and packer testing are not proposed as activities
during the full-scale injection well testing program.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

Attachment C: Well Construction Information

Attachment C describes construction procedures for managed aquifer recharge (MAR) wells
and monitoring wells at JR SWIFT, including the casing, screen assembly, cementing program,
geophysical logging procedures, plumbing and alignment testing, filter pack installation, along
with the borehole drilling and hydraulic testing.

C.1 Partl. Well Schematics
C.1.1 Typical Well Construction Schematics

Figure C.1 provides representative well construction details for a managed aquifer recharge
(MAR) well at James River SWIFT (JR SWIFT). The MAR wells will screen across the upper and
middle zones of the Potomac Aquifer System (UPA and MPA) at JR SWIFT. Figure C.2 shows
MAR well construction relative to the Underground Sources of Drinking Water (USDW) present
at the JR SWIFT site. Figures C.3, C.4 and C.5 indicate the construction of a Typical SWIFT
monitoring well cluster including four total monitoring wells at varying screen depths. The
Potomac Aquifer is the receiving aquifer; however, the exact screen depths and lengths will
vary from the schematics based on data collected at each site during drilling. The exact screen
placement will be determined from the drill cuttings and geophysical log obtained on the pilot
boring of each of the ten MAR well sites.

Upon constructing the MAR wells and monitoring wells, HRSD will update the construction
details to as-built status before receiving authorization to recharge from US EPA. HRSD will run
a gyroscopic survey to evaluate the plumbness and alignment test on the final casing and make
subsequent corrections, if required. After installing grout from the top or the sand filter pack to
a depth of approximately 100 feet below grade (fbg), HRSD will run a cement bond log to
demonstrate the external integrity of each MAR well. The empty annular space will provide a
ringing signature for the casing for comparison with the cemented portion of the wellbore.
Upon grouting the annular space to grade, HRSD will conduct a pressure test, currently planned
at 120 psi, to demonstrate the internal integrity of the outer casing. Also, HRSD will submit all
theoretical to actual cementing comparisons and casing documentation for US EPA review.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

Figure C.1: Proposed Managed Aquifer Recharge Well at JR SWIFT. Elevations and materials of construction may
change according to site specific conditions.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

Figure C.2: Hydrostratigraphic section adjacent to MAR well including USDWs.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

JR_MC1_UA

Figure C.3: Typical Shallowest Well Construction Diagram for James River SWIFT monitoring well clusters
(JR_MC1 and JR_MC2). Elevations may change according to site specific conditions.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

JR_MC1_UB, JR_MC1_UC

Figure C.4: Typical deeper Upper Zone Nest Well Construction Diagram for James River SWIFT monitoring well
clusters (JR_MC1 and JR_MC2). Elevations may change according to site specific conditions.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

JR_MC1_MA

Figure C.5 Typical Middle Zone Well Construction Diagram for James River SWIFT monitoring well clusters
(JR_MC1 and JR_MC2). Elevations may change according to site specific conditions.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

C.1.2 Proposed Injection Procedures
C.1.2.1 Introduction

HRSD is installing up to ten managed aquifer recharge (MAR) wells for the recharge of a
maximum of 16.6 million gallons per day (MGD) SWIFT Water from JR SWIFT facility. Each MAR
well should achieve an injection capacity that exceeds 2.0 MGD. Thus, HRSD may run the ten
MAR wells together at 1.5 MGD, or run 7 to 8 wells at 2 MGD, each, with individual wells
entering service when others require maintenance. HRSD will run varying combinations to
determine which operational protocol provides the greatest recharge/economic efficiencies.

C.1.2.1 Injection (recharge operations)

The advanced water treatment plant (AWT) at James River (JR SWIFT) will treat secondary
wastewater to drinking water standards with analytes meeting primary maximum contaminant
levels (PMCLs). Treatment processes at the AWT will consist of sedimentation/flocculation
(floc/sed), ozonation, biologically active filtration (BAF) using granular activated carbon,
granulated activated carbon (GAC), and disinfection by ultraviolet lamps with the option to use
either free chlorine or chloramines to limit biofouling of the well.

AWT effluent (recharge) will enter a pump station that conveys recharge to the active MAR
wells through a common manifold. HRSD’s distributed control system (DCS) will record recharge
flowrates, water levels, and wellhead pressures at each MAR well. Each MAR well will contain a
pump for backflushing and either a foot valve or a downhole control valve (DHCV), employed to
control recharge flowrates while maintaining a positive pressure in the pump column and
wellhead (Figures C.5 and C.6). Maintaining a positive pressure in the recharge piping prevents
recharging under a vacuum, and entraining air into the recharge water. Inducing a vacuum in
the recharge piping can promote hydraulic difficulties with chemical feed systems.

HRSD anticipates equipping eight MAR wells with a foot valve designed to recharge the PAS
aquifer. The foot valve mounts on the bottom of the pump column and will contain several
stainless-steel inserts, orifice-type openings set to a relatively narrow range of recharge rates
around 2 MGD. Two MAR wells will contain a DHCV, allowing HRSD to set more exact rates, and
more importantly recharge rates lower than 2 MGD to achieve the total plant flow of 16.6
MGD.

Unlike the foot valves, the SMART-V type DHCV valve will mount in the column piping, directly
above the pump. Recharge will exit the DHCV through ports mounted on the side of the unit
that act as orifices. Hydraulically adjusting the size of the ports controls the recharge rate while
imposing small, a positive pressure of the operator’s choosing. Operators at HRSD’s research
facility (SRC) routinely set the DHCV to deliver recharge flows to +/- 10 gpm, and wellhead
pressures of +/- 1 pound per square inch (PSl).

MAR wells will recharge the PAS at rates around 2 MGD. Recharge water levels in each MAR
well could potentially extend up to 23 feet above the ground surface, or 10 PSI at the wellhead.
During MAR operations, HRSD will determine if recharge levels should extend higher than 10
PSI. HRSD will look at operating recharge rates, interference between wells, and how quickly

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

recharge levels climb to 10 PSI. Recharge pressures are not intended to exceed 30 PSI at the
wellhead. Operators will track recharge levels and wellhead pressures to determine the need
for routine, or extraordinary maintenance, like invasive well rehabilitation.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

Figure C.5: Cross Section of Foot Valve Face.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

Figure C.6: Diagram showing sliding assembly on downhole control valve.

For assistance in accessing this document, contact R3_UIC_Mailbox@epa.gov



HRSD James River SWIFT

C.1.2.3 Routine Maintenance

Even the highest quality drinking water contains some amount of total suspended solids (TSS),
that if left to accumulate in the wellbore (screen and filter pack), will clog a MAR well and
reduce its performance. MAR wells installed in sandy aquifers like the Potomac Aquifer System
(PAS) have proven particularly susceptible to clogging from TSS entrained in the recharge water.
To preclude TSS from accumulating in the well screen and filter pack, HRSD operators will
backflush each operational MAR well at frequent intervals. As an example, operators at the SRC
backflush test well TW-1, daily for approximately 30 minutes. HRSD anticipates a similar
backflushing schedule for MAR wells at JR SWIFT.

C.1.2.4 Invasive Rehabilitation Measures

Even maintaining the most aggressive backflushing schedule, MAR wells at JR SWIFT will require
invasive well rehabilitation (rehab) to maintain the well’s specific injectivity and backflushing
specific capacity. At present, it is anticipated invasive rehab will occur at every active MAR well
on a 5 to 7-year frequency. Early operational data may impact the plan for the frequency at
which rehab will occur. Invasive rehab includes the following activities:

e Pre-rehab specific capacity test

e Pumpremoval

e Video survey of MAR well

e Swab and airlift pumping of well screen

e Chemical addition (e.g., acid or surfactant during a second swabbing pass)
e Test pump installation

e Over-pumping development

e Post rehab specific capacity test

e Test pump removal

e Post rehab video survey

e Re-installation of repaired or replaced DHCV and pump

Upon resuming MAR operations, HRSD operators will track well performance to ensure that
rehab measures restored Specific Injectivity (SI) and Backflushing Specific Capacity (BSC) to near
[...]
Total Suspended Solids (TSS)

Recharge

solids in recharge water

The following describes the geochemical compatibility issues in further detail:

Mineral Dissolution, mobilization, and eventually precipitation

Reactions between the recharge water and aquifer matrices can dissolve minerals, releasing their elemental
components to the groundwater (Stuyfzand, 1993). Dilute recharge water containing dissolved oxygen (DO
injected into an anoxic aquifer will interact with common, reduced metal-bearing minerals like pyrite (FeS:2
and siderite (FeCOs through reactions (sulfide oxidation, mineral dissolution, pH reduction) that release iron
and other metals like manganese that occupy sites in the mineral structure. Oxidation of arsenian pyrite can
release arsenic, creating a water quality concern in the migrating recharge. Left unchecked, leaching metals
degrade the quality of water stored in the aquifer, violating Safe Drinking Act regulations, while limiting the
use of the stored water by the local population.

River SWIFT Te:

Appendix D: HRSD James River SWIFT Test Well Program Page 11 of 97



HRSD James River SWIFT

As the oxidation process continues, iron and manganese released by mineral dissolution are converted to
more oxidized forms (Fe(ll) to Fe(lll); Mn(Il) to Mn(lll) and Mn(IV) and reprecipitate as oxide and hydroxide
minerals. Increasing the recharge water pH hastens precipitating hydroxide mineral phases, buffering the
dissolution of reduced iron-bearing minerals remaining in the matrix. The reaction precipitates hydrous ferric
oxide (HFO on the surface of reactive minerals, isolating the mineral and reducing (passivating) its
reactivity in the aquifer.

Precipitating metal hydroxides on mineral surfaces can occlude pore spaces in the aquifer, reducing
permeability. However, metal-bearing minerals typically constitute less than one percent of the aquifer
matrix, so significant effects of the precipitates are limited to areas immediately surrounding the wellbore.
As surface areas in the aquifer increase geometrically away from the well, the concern for metal
oxide/hydroxide precipitation declines rapidly with distance from the well.

e lonic Strength and Mineral Cation Exchange Capacity Potential between recharge and NGW

Recharge exhibiting a significantly lower ionic strength fresher than the NGW reduces the mineral surface
charge environment in the aquifer matrix, potentially damaging interstitial clay minerals attached to aquifer
framework particles (formation damage), weakening inter-particle attachments, and even diminishing
adhesive charges between individual clay layers. Formation damage also arises when recharge contains
differing cations than those residing in the exchange positions in clay minerals (Langmuir, 1997).

Exchanging cations can disrupt a clay mineral’s atomic structure particularly when their atomic radius
exceeds the radius of the replacedcation. During exchange, larger cations fragment the tabular structure of
clays, shearing off the edges of the mineral.

All these factors cause clay mineral fragments to migrate through the pore spaces of the aquifer. The
fragments eventually block pore throats, reducing the permeability of the aquifer around a MAR well,
diminishing the well’s injection capacity. Clay minerals accumulating (brush piling) in pore throats has
proven difficult to reverse through conventional well rehabilitation measures.

e Solids loading in recharge water

Even the cleanest recharge can contain small amounts of TSS. If left to accumulate in the wellbore, solids
can clog the screen, filter pack, and aquifer proximal to the well, which reduces the well’s injectivity.
Injectivity reduction increases draw-up and eventually lowers the well’s injection capacity (Pyne, 2005).
TSS can originate from scale, dirt in piping, and most commonly, treatment residuals.

Once the physical and chemical compatibility issues are characterized, they are addressed through engineering
measures comprising the pre-treatment of the recharge water and/or the conditioning of the aquifer to stabilize
passivate) reactive clay and metal-bearing minerals in situ. The techniques applied in characterizing physical
and chemical compatibility between the recharge water, NGW and minerals residing in the matrices of the PAS

are described in the sections below.

River SWIFT Te:

Appendix D: HRSD James River SWIFT Test Well Program Page 12 of 97



HRSD James River SWIFT

3. Evaluation Approach

This section discusses the approach to characterizing hydraulic conditions at test well TW-4 and PAS aquifers
along with evaluating the characteristics of the recharge, groundwater and aquifer minerology in the PAS. TW-4
represents the fourth test well installed for the SWIFT program. Installing TW-4 at SWIFT-JR was preceded by
TW-1, TW-2, and TW-3 at HRSD’s Nansemond, York River, and Williamsburg facilities, respectively. HRSD has
drilled, installed, and developed TW-5 at the Virginia Initiative Plant (VIP), but has not yet completed testing.

The table below identified the media where the potential issue exists.

Table 3-1. Summary Geochemical Characterization and Evaluation Approaches

Mineral dissolution 1) Recharge / Groundwater — Geochemical modeling of interactions between

and precipitation Aquifer Matrix native groundwater test well), recharge water
2) Recharge Water — Aquifer (from pilot plants , aquifer matrix (test well)
Matrix

Clay structure Recharge — Aquifer Matrix Classify major cations of the native groundwater

fragmentation (test well), recharge water (from pilot plants),

/compare aquifer matrix CEC (test well)
Clay particle Recharge Water — Aquifer Matrix Geochemical modeling of interactions between
dispersion native groundwater (test well), recharge water

from pilot plants , aquifer matrix (test well)

Physical clogging Recharge Water Filtration techniques on recharge water

Based on the above, the program must characterize the following media:
. Recharge

e NGW

e Aquifer Mineralogy

Characterizing the chemistry of recharge, NGW, and aquifer minerals supports assessing the interaction
between media including the mixing of recharge and NGW, and water — rock reactions. Methods employed in
evaluating these interactions comprised conventional geochemical analysis and geochemical modeling.

3.1 Recharge, Groundwater and Aquifer Mineral Characterization

This section discusses techniques applied in characterizing recharge, groundwater, and aquifer minerals.
3.1.1 Recharge Water Characterization

3.1.1.1 Physical Characterization

At MAR facilities, two testing techniques are used in quantifying the solids content of recharge. These
techniques comprise membrane filter index (MFI) and bypass filter index (BFI) testing. MFI and BFI tests provide

short- and long-term clogging rates, respectively. HRSD applies both techniques at their SWIFTRC facility at  River SWIFT Te:

Nansemond. The following describes MF| and BF| testing and results from SWIFTRC.

Appendix D: HRSD James River SWIFT Test Well Program Page 13 of 97



HRSD James River SWIFT

MFI indices, elevated three orders of magnitude above previous test results, helped identify a change in
recharge quality caused by elevated iron concentrations, corroding from the interior of treatment vessels.
MFI testing uses a portable device that an operator can attach to various points along a run of pipe, or at the
wellhead, whereas the BFI device is permanently attached to the wellheader piping. BFI testing also employs
a filter device to measure a bypass filter index, TSS concentrations, and ultimately clogging indices in the
recharge water. An HRSD operator or other personnel can run one MFI test in 30 to 45 minutes.

BFI tests consist of water passing through a 10-centimeter long canister filter while measuring the flowrate and
volume. To start a BFI test, an operator installs the filter, and then records the initial flowrate. Operations
personnel then measure the flowrate daily as it declines to 20 percent of the original rate. The filter is then
removed, dried, and weighed, at the same time a new filter is installed in the device, starting another BFI test.

With the greater surface areas on the canister filter, BFI tests run significantly longer, often for several weeks to
months. At SWIFTRC to date, flowrates through the BFI filters have never declined to the termination criteria for
ending a test, which is 20 percent of the original flowrate. Instead, filters were removed for filtrate analysis at
four- to eight-week intervals. However, the white filter elements grow discolored after only several hours of
testing. Colors observed to date include grayish brown to brick red, corresponding to manganese or iron
comprising the prevailing metals in the recharge water, respectively.

MFI and BFI tests evaluate physical characteristics of the recharge water for injection compatibility. These
techniques are employed after constructing and starting the AWT. Treatment chemicals, piping, treatment trains
and other factors influence the TSS content of the recharge, thus, testing results correspond directly to the
specific conditions present at each AWT facility.

3.1.1.2 Hydraulic Characterization

The aquifer test program conducted in the Potomac Aquifer System (PAS) at test well TW-4 consisted of three
parts including the following:

e  Step-drawdown test
e One 24-Hour constant rate aquifer test (CRT , consisting of drawdown and recovery periods

. Packer tests conducted at six depth intervals including drawdown and recovery periods.

The step-drawdown test and 24-hour CRT were conducted between July 17 and 20, 2019. Packer testing was
conducted in six intervals distributed across the Upper UPA,; three intervals , Middle (MPA; two intervals , and
Lower LPA; one interval) aquifers between August 29 and September 17. Packer testing began in the deepest
interval and proceeded upward as the Contractor removed the packer assembly from the wellbore.

No observation wells were employed during the step drawdown, 24-hour CRT, or packer testing. Thus, analysis
involved single-well test analytical techniques. Because of instabilities associated with pumping data, analysis of
the data was biased toward the recovery portions of the 24-hour CRT and packer tests.

The aquifer test program conducted in TW-4 was intended to evaluate the hydraulic characteristics of the new
test well including production capacity, specific capacity, specific loss, and coefficients of well loss. Additionally,
data was evaluated to estimate the transmissivity of the PAS and specific intervals isolated by the packer tests.

3.1.1.3 Chemical Characterization Approach
To characterize the chemistry of recharge, an engineer estimated the chemistry of AWT effluent based on the
chemical characteristics of the secondary effluent discharged from the James River Wastewater Treatment Plant

WWTP . The evaluation employed mathematical modeling techniques to simulate treating secondary effluent by
the following techniques: flocculation/sedimentation, ozonation, biologically activated carbon (BAC), River SWIFT Te:

Appendix D: HRSD James River SWIFT Test Well Program Page 14 of 97



HRSD James River SWIFT

granulated activated carbon (GAC), and disinfection with ultraviolet radiation and chloramines. Also, water
quality samples were collected from HRSD’s AWT pilot system at the York River WWTP (Table 3-2).

The chemistry of the simulated James River WWTP and observed York River WWTP AWT effluents look similar,
both featuring a circum-neutral pH, total dissolved solids concentrations ranging between 420 and 600 mg/L,
classifying the water as fresh, and a sodium chloride water type.

Table 3-2. Analysis for Samples collected During AWT Pilot Testing at HRSD’s York River
facility—Carbon-Based Recharge

pH standard units 0.1
Eh (corrected) mv 50
Specific Conductivity emhos 10
Dissolved Oxygen mg/L 0.01
Temperature °C 0.1
Turbidity NTU 0.1
Chloride mg/L 1
Arsenic dissolved Mg/l 0.001
Arsenic total Mg/l 0.001
Iron dissolved mg/L 0.01
Iron total mg/L 0.01
Manganese dissolved mg/L 0.005
Manganese total mg/L 0.005
Magnesium total mg/L 1
Potassium total mg/L 1
Sodium total mg/L 1
Calcium total mg/L 1
Sulfate mg/L 1
Sulfide mg/L 0.01
Chloride mg/L 1
Alkalinity mg/L 1
Nitrate as N mg/L 0.01
Total Kjeldahl Nitrogen mg/L 0.1
Total Nitrogen mg/L 0.5
Nitrite as N mg/L 0.5
Silica mg/L 1
Silicon mg/L 1
Total organic carbon mg/L 0.5 River SWIFT Te:

ApppeddiDDHRBRBOames River SWIFT Test Well Program Page 15 of 97



HRSD James River SWIFT

Table 3-2. Analysis for Samples collected During AWT Pilot Testing at HRSD’s York River
facility—Carbon-Based Recharge

Total phosphorus mg/L 0.1
Ortho-phosphate mg/L 1
Total dissolved solids mg/L 10
Total suspended solids mg/L 1
Ammonia mg/L 0.1
Total THMs pa/L 1
Chloroform pa/L 1
Bromoform pg/L 1
Bromodichloromethane Mg/l 1
Dibromochloromethane Mg/l 1
Total HAA Mg/l 0.1
Uranium Mg/l 1
Nitrosamines ng/L 1
Contaminants of Emerging Concern ng/L 1
Bromide pCi/L 1
Boron pg/L

Strontium pg/L

Be, Sb, Cd, Cr, Cu, Pb, Se, Th' Mg/l

Carbon oxygen demand mg/L 1
Note:

"Be = Beryllium, Sb = Antimony, Cd = Cadmium, Cu = Copper, Cr = Chromium, Pb = Lead, Se = Selenium,
Th = thallium

3.1.2 Groundwater Characterization

Characterizing the chemical composition of NGW forms an essential element of evaluating the overall
compatibility of recharge relative to both the NGW and the aquifer mineral content. Collecting field data to
assess the chemical compatibility of the NGW in the PAS beneath SWIFT-JR- obtaining samples from the UPA,
MPA, and LPA during packer tests, and from a sample collected near the end of the 24-hour constant rate
aquifer test in well TW-4. Packer intervals spanned from 40 to 160 feet in length, testing one or two intervals

in each aquifer, and totaling six tests (Table 3-3). Packer testing encompassed all ten screen intervals installed
in TW-4 (Table 3-4).

River SWIFT Te:

Appendix D: HRSD James River SWIFT Test Well Program Page 16 of 97



HRSD James River SWIFT

Table 3-3. Analysis for Groundwater Samples collected Study at SWIFT-JR

pH standard units 0.1
Eh (corrected) mv 50
Specific Conductivity emhos 10
Dissolved Oxygen mg/L 0.01
Temperature °C 0.1
Turbidity NTU 0.1
Field Sulfate mg/L 5
Field Iron (ferrous mg/L 0.01
Field Iron (total) mg/L 0.01
Field Manganese mg/L 0.01
Arsenic mg/L 0.001
Chloride mg/L 1
Field CO2 mg/L 1
Aluminum dissolved mg/L 0.01
Aluminum total mg/L 0.01
Arsenic dissolved ug/L 0.001
Arsenic total ug/L 0.001
Iron dissolved mg/L 0.01
Iron total mg/L 0.01
Manganese dissolved mg/L 0.005
Manganese total mg/L 0.005
Magnesium total mg/L 1
Potassium total mg/L 1
Sodium total mg/L 1
Calcium total mg/L 1
Sulfate mg/L 1
Sulfide mg/L 0.01
Chloride mg/L 1
Alkalinity mg/L 1
Nitrate as N mg/L 0.01
Total Kjeldahl Nitrogen mg/L 0.1
Fluoride mg/L 0.01

Appendix D: HRSD Jdmes River SWIFT Test Well Program Page 17 of 97

River SWIFT Te:



HRSD James River SWIFT

Table 3-3. Analysis for Groundwater Samples collected Study at SWIFT-JR

Silica mg/L 1
Total organic carbon mg/L 0.5
Total phosphorus mg/L 0.1
Ortho-phosphate mg/L 1
Total dissolved solids mg/L 10
Total suspended solids mg/L 1
Hardness mg/L 10
Ammonia mg/L 0.1
Total THMs pa/L 1
Chloroform Mg/l 1
Bromoform Mg/l 1
Bromodichloromethane Mg/l 1
Dibromochloromethane Mg/l 1
Total HAA pg/L 0.1
Uranium pg/L 1
Gross Alpha pCi/L 1
Gross Beta pCi/L 1
Ra 226 pCi/L 1
Ra 228 pCi/L 1
Table 3-4. Packer Testing Intervals

1 398 to 524 05/02/2019 UPA

2 570 to 636 05/06/2019 UPA

3 735to 790 05/08/2019 UPA

4 960 to 1000 05/10/2019 MPA

5 1048 to 1122 05/15/2019 MPA

6 1240 to 1280 05/20/2019 LPA

24 hr CRT 12/18/2018 All aquifers

Appendix D: HRSD Jdmes River SWIFT Test Well Program Page 18 of 97

River SWIFT Te:



HRSD James River SWIFT

3.1.3 Aquifer Mineral and Clay Matrix Characterization

During drilling of the TW-4, drill cuttings were collected at 10-foot intervals through the total depth of the well
boring and used to characterize the lithology with particular attention to grain size, color, sorting, texture,